0 DUMP TRAILER P-503 & P-503H

170-02263

-13-



DUMP TRAILER P-503 & P-503H (cont'd)

REF. PART # DESCRIPTION QTY
z B

1 110-12151 o R L e e e R R e L et S e o oy 1 opt
2 120-02301 S T i e T T e T e e D D T e I el e e G e e e 1 1
3 Std. Cotter pin SHIB™ X 2" 1 .5 s cons vms seas s 55 s3e8uessesnns rass vose 56 £653 6ovs vorssasns sawons s 2 2
4 110-12091 TANAEM TPANMIE e venen v vms saion s sms s ware s msis's w47 §40A TS 990 5005 S50 S35 S010% S0 Samninma 8 2 2
5 130-13371 FFONT HGht DIOTECLON «vs svsevnrasnsnsonrsnees cone vavs vons vars soss vons vanvnns sames vasmwms sows wews se opt. 2
6 150-02361 SPINAIE 1 118" o cvsssnnn ssmmsnsnnimsess sois s vsiss o s 5653 Sons VLIRS TRTHS L83 L65S F3F'S et wwws o 4 4
7 110-12101 ClOVIS DIN T™ Bl neac vonm s emmovmmsion sinsiosiiins 2 asmws 5555 S 5553 6668 SHESHEEESSE08 S008 S50 $EES 7580 Kows ¥ 2 2
8 53015 Hub # H-1000 complete (see details page 21) c.ccvvririiinininviiiiiiiiiininniiinnn.. 4 4
9 PN-18858  Tire 18 X 8.5 X 8 4 PlY wevuiiiiniiiiiiiiiiiiiiie s it s sta s s e e ae e e 4 -
9 PN-185858 Road tire 18.5 X 8.5 X 8 4 DIV .ueiscssivessonsnvossowns sswasnss save suns sns suanasgonssooae cussos - 4
10 RB74  RiM 8™ X 7™ = & OIS wmmens i sivmw s s s s sosisnisis ssivis o st demis 560 6557 i’s bwsis 500 s 4 4
11 Std. Grease fitting 1/4"-28 STraight ... ccexceut cores ronnsoss essnasins siws svisi swis saiss sus soas samassas o 3 3
12 Std. Bolt 5/8" NC x 3 1/2" Ig + nylon [0CKNUL ...c.vviiiiiiiieiiiiiiiiiiiiiiii i niianaeaaae 2 2
13 110-12141 Lever for rear panel locking Mechanism .......ccvciviiiiiveiiiiiiiiiiiien i 1 1
14 Std. COTEr PIN TTB™ X. U™ e v rvin asomon inme s 675 555755655 506 4970485 BH05 SR EHT 500 381 43159 S48 49703 56 o 2 2
15 110-12111  ROd 1/2" fOr 10CK .eevvererennrienmiieiies i ceinicsnicssens s it o 53 5 S R T B 1 1
16 51435 Clevis T/2" NF + NUE T/2" NF .ccioveearmicmmminaismmsrsessrosvasavomssonsssssnssss sonnsneserasns T 1
17 Std. Bolt 3/8™ NC x 2" Ig + nut & NVIon 10CKNUL. i.coisesssosesmsesmnssmssosnessons oo soms swonns 8 8
18 120-02311 PIATFOIIM «rvoee vees woen wonn crmsmns simmn s s smesess i i i s $563 5585 §676 5956 S804 6610 4O0SHMAH ¥ ESHNEETS wos w08 1 1
19 110-12121 RIGNTE DANEE o vorve oo saiw wommmsmsipen smmsssmscrmswsmmemessams sase swas sl §55% S5 G0 053 §500 0740 £07 18 1 1
20 53050 QUIEK lINK 174" X T B/A™ 1 soussnus smersumssmmsnenonsssrnessnos sons sons neos vavssons nasssmsnnes voe 2 2
21 190-03301 Chain FB2% % V8™ 1G] s sums sus s55s s vawsuas s seavisssoamasas sons ass bues s funy vowe smmes o os wers 2 2
22 110-16761 Rear panel lock assembly .......cocoiiiiiiiiiiiinniiii e 1 1
23 110-16731 Lower tailgate hinge (adjustable) .......ccovviiiiiiiiiiiniiiiiiiiir e 2 2
24 Std. Bolt 3/8" NC x 1 1/4" Ig + flat washer+ nylon locknut ..........coiiiiiieinannnns 4 4
25 Std. Thin Byion RUT T/2% NC v cues seme sass aums soms snm awes saososssvasns sasesems saes wome sows wamamans wws 1 1
26 110-02831 REAE PANET vecommvacoinvoes srme wimi siiesilsn s 4578 57574 5005 S5/ smia’s SOH5 5086 SEAO NSRS ARTSATETH £043 60 KE0H 10 1 1
27 110-12122 LETE PANE] vewsmmervosmmrasnns ssomsammsassmsns sann sus nawanonns vews snsd 55§55 086 5658 5008 S50 095 56308 015 1 1
28 110-12131 ELONT PAME] commosnssmsss soms somyasaspumesssasss susasssmysess sevn vana sanessavsmmmanions s sassor T 1
29 110-12092 TANDEM :GSSEIMBDIY suss cass suisssssinssnpsissns comianayssuseaes (oms sous Sa/os sies sonevamenasavyans symanvs 2 2
30 53016 ClEVIS DIN T B 0necrmnn niien somn sioivsriinsiioin .50 5 5678 545105 55108 65105 545 M0 {600 PRI T RO MERA Foauevs smas uws 2 2
31 Std. Hiteh pin ClIP BTB™ .. ccus comervmmaresmmmnnmnsnsmmesmmmois s veios 8555 s 5655 S50 EFRHE SRS STaFe0S 4 4
32 30TR12 Hydraulic cylinder 3" @ x 12" (see details page 22) ....cccoovviviiniiininienniineninnnes 1 1
33 Std. Elbow 1/2™ 909 Q40BXBXRE siwssssssssrsssissessnssnsnsas 1oss ssas 5ees woss sans sasensssysnise sunsves 1 1
34 190-03291 Hose 3/8" x 7'8" Ig + 1 fitting 6U-108 + 1 fitting 6U-106 ........covvvinieininnnnnn 2 2
35 357-54000 Castle NUE T 1/4" NF ..o iiiieneerecrnensscsessa e sae st r e sssesssessasssnesnes 1 1
36 Std. Teck streWw 10-16 X 1/2" 1g susswnwsspunss ssnsomsummssners soen yainy gony e van v vovsonmnons s opt. 8
37 51436 Clevis pin 1/2" x 1 3/4"Ig ccovieiiieniiriininnans T T e O L L DT, 1 1
38 Std. Spring teNSioN WaSher .. ...cccacies covseronrorsmsmanssosons s ioss Svws suos s5ws avesas e dasssosamns 1 1
39 53060 ROAd TGHL Kit.eessosmmes sses ssns sonamepsomassysmssmpn vmonsvans sves ssws soms swns smvorensnvensnesuos opt. 1
40 110-11952 Rear light SUPPOrt (L.H.) cics veossesenins sossumnsasvnssssnss ss soss vos vase sawevassyoversnws aams opt. 1
41 Std. Elat washer 1./2" NG i issies sansisssimis crsivosisasnssss sogs ssoe saos s6ss Ssmnemssaons sougsves 11
42 110-11951 Rear light support (R.H.) ..ceniniiiiiienieiierir s s e e a s opt. 1
43 Std. Cotter pin 5/32" X 2™ G ues covsmvussnrvamrianrrssrsnansnons voss saes sens suns smnonmssanensamssans 1 1
44 Std. Bolt 1/2" NC x 8 1/2" Ig + nylon IoCKAUL v cueesassrsnvsserssons vars vavs vone voms swns mwnws opt. 2
45 150-01421 Balll RO [N 155 50005 wicis swis 0.5 imin o8 50 o595 56 AR08 95 8180 08 Haiom §16514 FHOF RS WY R0 opt. 1
46 110-06931 SPACET Kill e vone smnvsuns wn sumsmmmnnamens somis nis s b o8 65555 5603 §6708 506 ¥/ K6l F0I' SO RAEHAHESES opt. 1
47 53062 Ball NG 2" oussusnsss sese suswassrumpmmmmusnmriesum s easimsnn saxs savs smwn sixmm essosenm s SR aTH 20 opt. 1



¢ DUMP TRAILER P-503 & P-503H (cont'd)

REF. PART # DESCRIPTION QTY
- 5

2 8

48 130-13381 Fromt: [Tght SUDDONL ... wees musmn s s v st st s s s i sans S0l 65t 5694 6908 5596 b dnmsmmmasrn opt. 2
49 Std. Bolt 1/4" NC x 1" Ig + nylon locknut + flat washer......ccccooeviiiiiiiiinicninnnne. opt. 6
50 51612 MUAGUARA 8™ R T4 v cons cums came sose # 5sios 5555 555 Tnbaisionis an saric siocha viaine wseiaiaas sis s SEAHENS opt. 2
51 Std. Bolt /8" NE ¢ 1 112" Ig F nylon IoCKkNBE: o cevemussu susyses s s sass sssms s 5 opt. 1
52 160-06051 Safety SUPPONL: . uue s wreswons cxnys poms srms wass ssios oo swassas sat soaE s S50 S Bens s it 5o 1 1
53 Std. Bolt 1/2" NC X 2" 19 & BVION IOCKOUT s communs s scstasen soin e sominis samswsvd svn pressus 1 1
54 53064 Safety CRAIR WL NNOOK <5 s nius v sms s s s s vy G S sy fas S5 Gbes 5o opt. 2
55 51407 Jack 2000 Ibs (includes no.56) (from serial # 6704 and up) ......cocvvvvvenennnnn. 17 1
56 51408 Pin for jack (from serial # 6704 and UP) ..ccovviriiriiiiiiiiiiiei et e eeeans 1 1

=15 .



MANUAL PUMP #53056 (106..20

-
27

L2227

72

i

vy

o,

—

A
d i
REF. PART # CODE #  DESCRIPTION
1 53032 502.2.441 Serevw Tor reservoir: TOTIMEING s ssmesmies s s en e o sabmsmas s
2 53033 507.3.182 RE SO QASKOT n s mosusnmicorincoraiisiossastostielsiinnis ot ots SN EER 4 S o Vs SN
3 53034 106.4.29 PMSS 45 Hand-Pump only (no body) .....ccovveiiiiiniiiiiiiiiiiinnnnns
4 53035 514.3.89 PUMP MaIN DOAY susme ssss ssss samnsses ssms mons cowioes Resn i85 oivasih saassnsd
5 53036 502.3:566  ISCIOWIVIB X 25 ..is s seiwsioisils s issisaisinsion iwins s S 5168175 SR8 waio s b misibins
6 53037 507.3.208 PUTD G ASIOT . coveisema s sarsiraicsn i Siamisimses i 533t ot Bl SO ol i S0
7 53038 541.4.36 Suction pipe for 3 UL, TOBBIVOID . .uwevsesseossssusssnnms soss axesnmsss sees sas i
8 53039 540.2.49 Ol FIEE DG 5 smn suis sssm s o sia asiss s5a s o wh SRR FH G058 5655 R 59 S0 AR B8
9 53040 118.10.106 BREATLINCT (CBID: 11 7. 75575086500 58 G N R 50 i B AN ST S R S R
10 53041 116.9.158 XU YUY VB TVET s mcme oot iostoisinin e o st v it SO Cm Sy sl Ko
14 53042 513.13.963 [ Al o) - 1 L
12 53043 B14.5.78  ROSHIVOIC 1B IS onsnsmuns soss sonn soin woosnss o sasnosion vo oo f5adess s 5oas 5wse 55
13 53044 ROBLTE L OHOE PIB B o s misamsosissieses s s i s s s e
14 53057 500.1.99 ~ Relief valve Knobi... coorvumicupirsnmson s b yony sy e iems S8 e s ses
NI* 53045 106.900.51 GASKET KIL vons nomsssn ssmmsmmmssmens susms sesasssdons (os dons £onmasss isem cssalsmg svs
NI* PHM 3003 Pump #53056 with installation hardware.......cccceeiviiiniiciiinninnns

*NI = Not illustrated

-16 -



¢ INSTALLATION OF THE MANUAL PUMP #53056 (1063.20

REF.

NOOPLPWN =

PART #

669-02501
664-21515
Std.
140-05091
130-07851
53056

Std.

DESCRIPTION

Vent plug /2" NPT iicives sesssnss sommamanmonnieiais

Fitting straight 3/8" NPT fem. x 3/8" NPT fem. swivel ....ccccocviiviviiiiiiiiiniinnnnnn.

Bolt 7/16" NC x 1 1/2" Ig + nylon locknut

Spacer 1/2" %'3"™ X 8 TI2® ui e vsss csna vansanvann
Mounting plate 3/16" x 5" x 8 1/2" ..........
Manual hydraulic pump ...cc.coceviiiiiiineennnn.

Bolt 7/16" NC x 2 1/2" Ig + nylon locknut

-17 -

...................................................
...................................................
...................................................
...................................................

...................................................



ELECTRIC HYDRAULIC PUMP # 613-00001

-18-



( ELECTRIC HYDRAULIC PUMP # 613-00001 (cont'd)

REF. PART #
1 51537
2 51538
3 51539
4 51540
5 51541

12 51542
15 51543
16 51544
17 51545
18 51546
19 51547
20 51548
21 51549
22 51550
23 51551
24 Std.
25 Std.
26 Std.
27 Std.
28 Std.

29 619-00001
( 33 619-00002

34 51562
35 515563
36 619-00003
37 51554
38 619-00000
40 51556
41 51557
42 Std.
43 51558
44 51559
45 Std.

DESCRIPTION

Bracket assembly with mounting plate and start switch .........cccovviiiiiiiineeninnnnns

Bracket assembly with mounting plate ...............
Bracket assembly only ....ccooiiviiiiiiiiiiiiiiiin,
TOrsionN SPENT e vomey sow vuss ssn s vesmsews gies s 1aws
BIYOGK -unevnvwsnnes sson sums somssnss vesanes s5wem ool dows s vasa soms

Pump assembly (gear code 05) .....ccoovvviviinennnnn.
Industrial o-ring (3 5/8" x 3 7/8" x 1/8") ............
PlURGET suvs soss ssanesnn esssamamsss mnsaams 576 558 sl venanosas
Main CheCk VAV vuicinissisivs vome awon semseinein swion v saine vie
Seal and gasket ...cocviiiiiiiiiiiiiii e
Descending check ValVe . v vesussussessss ssoms swss sass v
ReNeT ValVe: ;e wvas e sows sssamasicns svms soms smi ssnbimesnes

Balll IDOaTING - wome srsce wmisn sinmce wems amumatpnany wonpwven waiws s sas
Nt 511 6™-24 ...co0cnmm anns noavassasss s s5os sawssgassvess s
Loek WasSHEr BI1B" s uuss ssu smms sves isusssms o iswa soen msioi
SEAF WEASHEE TA™ (505 5 name weins wamame mmsinis sawesis s sains sniia

MOURTING PIBER: 5 sawsvass sons vuns snasmaen soasees s 4058 camassmne
Bt 1/4™=20 X 1 38" G ;s snmssn isne mowm sivisn sason weimvrmassrs o
FIIERT 65 o5 555 i s imemn wmm e snins v siesen oios simis sisiia W64
Filter (suction tube) 3/8" NPT 90° ....cccecvveinnnnnn
Mounting plate adaptor.......sxsees ssssssas susss svossans os
RetuEn tUbE 1/8™ coiims inin mwisasssnvins vews vewanmes simsea
Reservoir 6" @ x 8" Ig, 158 in® usable ...............
VRt PIUG . cve wxms cews vows xoms sann wwsans sussuses ssmssasssmism san
=10 0 F (=M 3T 7:To [ o) [1> [ANNENE——————————r
Serew 10-24 X 8" ;s sovissnvsin imanovesvows nomemses ke
Return tube (1/8 NPT) .ciiiiiiiiiiii e cieceeiniaes
Insulated cable with lugs 9" 6 gauge .................

Flange hex. head screw (tap tite) 1/4"-20 x 5/8"

* Some parts might not be available apart.

-19 -

...........................................

...........................................

...........................................

...........................................

...........................................

...........................................

............................................

...........................................

...........................................

...........................................

...........................................

...........................................

...........................................

...........................................

...........................................

...........................................

...........................................

...........................................



INSTALLATION OF THE ELECTRIC HYDRAULIC PUMP # 613-00001 ‘.

REF. PART # DESCRIPTION QTY
1 669-02501 Vent PIUG TIZ2" NPT vuew wuvcamvmsmsssssusssnne sonsseesmme coms s wms vawas seaswans soyysass s s 1
2 666-11515 Fitting 90° 3/8" NPTM X 3/8" NPTM SWIVE! cvieessssrisess suoisossonionsosn svmionsnnos swsssae 1
3 613-00001 Electric hydraulic: PUMIP .ic.oses sosisesinsos sess sumn sivnsiinssswss doms ueh 65w sane 008 4om s 6es.davs sade o7 1
4 53063 Battery cable 4G X 36" Ig ceviiiiiiiiiiiiiiiieiee it e rae e 1
5 51607 Battery cable 4G X 10" [ tuvviiriiirinineiiiiiiiiir i i eiee s a s e aes 1
6 Std. Bolt 5/16" NC x 1" Ig + nylon locknut & flat washer ........c.cccocviviiiniiiiinninne. 6
7 130-07871 SUDPPOTE PIATE «vonn comi v avns vomn 5 £57 AT SRTRESES S04 SERT FR6S AEPFHEEDS SRS SRS SR §605 HRI08 HOH Fo9 1
8 Std. Boulon 3/8" NC x 1 1/4" Ig + écrou a blocage de nylon .......coeevvviviiinincnininnnns 2
9 110-06772 1= F= Y =T VN Vo) o [T S TP 1

10 110-04841 Threaded rod 3/8" NC + 1 nylon locknut 3/8" & 1 nylon locknut 7/16"............ 2
11 =-- Battery 540 amp. minimum (Not iIncluded) . ...s sessuesswmsn svss vows seves svon sansosms swsvsms sos 1
12 130-05751 ARG ..coo vvnsimwsmsmwn res oimsns xome s me namen siws smace moen waiis £575 593 G058 56555 G535 5 5908 G5 FR0R 5008 SHABRA N 1

-20 -



C HUB HI000 3% 20/5

REF.

N O WN =

PART #

Std.
53019
51529
53021
53022
53023
53024
53025

DESCRIPTION

Cotter pin 3/16°"

PR TI2T s e s semn soms o o snas ieses e S SRRHES S S5RE TESRE 9SSV

DUSE €aD 1.973 diBe smsessnnsnnss smnssmsesn s saamanss 53 555 Fabkodeivd idinn vmwnmarm swmn soms mosmrsiamsion
L0813 [ o U B 1 o Vo | S

Roller bearing Timken: cone N0. LA4B43 ......cviiniiiiiiiiiiiiiiiieeeieennee e nenens
Roller bearing Timken: cup N0. LA4BT10 .. cuiiiiiiiiiiiiieiiiiiiiciieinreeererenreneasaene

Rim screw 1/2"
Hub only H1000

.........................................................................................

........................................................................................

-21-


chad
Sticky Note
LUG NUT 1/2" - 20 THREAD
NAPA AUTO PARTS # 2024


CYLINDER 30TRI12

REF.

—
COVWONOUHWN=

—_—
-

12
13
14
15
16
17
NI*
NI*

*NI

22%"

PART # DESCRIPTION
See RK30TR O THNG eowrnis o558 vimeste SRS S misn ot s 518 FOR A TRl oo bie s G
See RK30TR BAGK-UD  FITNE 5.5 500w ssis s s s s R HaTwE oo e o s Wb s SR A8
See RK30TR (8 5 [ [ o [ S e
See RK30TR DTG woic wwisiies 5158 SREFRESE 565 R ommmeiony LRSS AR SE86 I LB s ot
See RK30TR DTN v o150 51555 5555.5.505 S woin s st Mol S5 16T ST s e Wi Wi S 95
See RK30TR 21T, STl 4 [ (o s S
SeRKBOTR  WIDOE 55 smusies s ssi s sai f68 £5hmm meaivis o108 siies SR8 S5 H578 Snpmmormmiarnn
492402 Yoke: (for 3™ TDbB) ssuesitiiwumnemmvvepsansusssapmannisssons senessnn veny soms
Std. INUE F8™ INF a0 s0ms vus s emaimmonn voigy saso s 5aies §055 Beinmmvemasmnie wmsassn 555
492432 PISTON 3™ 0 vuinammns e vpsusan st sss smosionspidssesi Vg R vass seins
492042 RISEON TO A LI < cnvuusssns sonmssamasms s ot s s ss s cammn
491742 CVIINder DoAY 8" B s soms sonissnmmes sowe sevgnss w554 s5164 1555 §5n naemstennns
492440 Cylinder head (for 3" tUbe) .....cvvvieiniiiiiiiiiceicia e
Std. Bolt 3/8" NC X 2% " 4+ NUE cevuiriieiniinienenninieecenienerneenennens
Std. INTE 3/8" NG sicis comvismvmmassn iramamss dmes s ssosss SEss s 5ss vis
Std. Thieaded rod 3/8" NC. .. csemes nuns cuss senssims w8 5556 S5omuamas smn
458600  Yoke (for 1T 1/4" rod) cueeeuieiieeiiiiiiinieiieneiiiirenneneeennenens
8183 Pini 1" 8 COTEEr DI wvw exwvsrss soisi stss s sims sos ssmssmsnis s sis s
RK30TR Repair kit for cylinder 3" (includes # 1, 2, 3, 4, 5, 6, & 7)

= Not illustrated

wDD=

..............................

..............................

..............................

..............................

..............................

..............................

..............................

..............................

------------------------------



¢ TORQUE CHART

TORQUE SPECIFICATION TABLE

Thread UNC and UNF || Grade 2 O Grades ¢ ¢ (X) |Grades* S &
Bolt size Torque Torque Torque
Pound feet |Newton meters| Pound feet |Newton meters| Pound feet |Newton meters
Inches mm min. max. min. max. min. max. min. max. min. max. min. max.
1/4 6.35 3 6 6.8 8.13 9 11 12.2 149 112 15 16.3 30.3
5/16 7.94 10 12 13.6 16.3 17 20.5 23.1 27.8 24 29 325 393
3/8 9.53 20 23 27.1 31.2 35 42 47.5 57.0 45 54 61.0 3.2
7716 11.11 30 35 40.7 474 54 64 73.2 86.8 70 84 94.9 113.9
172 12.70 45 52 61.0 70.5 80 96 | 108.5 130.2 110 132 | 149.2 179.0
9/16 14.29 65 75 88.1 101.6 110 132 | 149.2 179.0 160 192 | 217.0 260.4
5/8 15.88 95 105 128.7 142.3 150 180 | 203.4 244.1 220 264 | 298.3 358.0
3/4 19.05 150 185 | 203.3 250.7 270 324 | 366.1 4393 380 456 | 515.3 618.3
7/8 22.23 160 200 | 216.8 271.0 400 480 | 5424 650.9 600 720 | 813.6 976.3
1 25.40 250 300 | 338.8 406.5 580 696 | 786.5 943.8 900 1080 | 1220.4 1464.5
11/8 25.58 - - - - 800 880 | 1084.8 1193.3 1280 1440 | 1735.7 1952.6
11/4 31.75 - - - 1120 1240 | 1518.7 1681.4 1820 2000 | 2467.9 2712.0
13/8 34.93 - - = . 1460 1680 | 1979.8 2278.1 2380 2720 | 3227.3 3688.3
11/2 38.10 - - - - 1940 2200 | 2630.6 2983.2 3160 3560 | 4285.0 4827.4
* Thick nuts must be used with grade 8 bolts.
- Grade 4T <:> @ Grade 7T @ Grade 8T @
=
Gt
§ E g E Torque Torque Torque
- O = =
w2l B p= Pound feet |Newton meters| Pound feet |Newton meters| Pound feet |Newton meters
~
min. max. min. max. min. max. min. max. min. max. min. max.
M6 UNC 1.00 3.6 5.8 4.9 7.9 5.8 9.4 7.9 12.7 72 10 9.8 13.6
M8 UNC 1.25 7.2 14 98 19 17 22 23 29.8 20 26 274 352
MI0 UNC 15 20 25 27.1 339 34 40 46.1 54.2 38 46 51.5 62.3
M12 UNC 1.75 28 34 37.9 46.1 51 59 69.1 79.9 57 66 7.2 89.4
M14 UNC 2.0 49 56 66.4 75.9 81 93 | 109.8 126 96 109 | 130.1 147.7
M16 TUNC 2.0 67 77 90.8 104.3 116 130 | 157.2 176.2 129 145 | 174.8 196.5
M18 UNC 2.0 88 100 | 119.2 136 150 168 | 203.3 227.6 175 194 | 237.1 2629
M20 UNC 2.5 108 130 | 146.3 176.2 186 205 252 277.8 213 249 | 288.6 337.4
M8 UNF 1.0 12 17 16.3 23 19 27 257 36.6 22 31 29.8 . 42
M10 UNF 1.25 20 29 27.1 39.3 35 47 47.4 63.7 40 52 54.2 70.5
M12 UNF 1.25 31 41 42 55.6 56 68 75.9 92.1 62 75 84 101.6
Mi4  UNF 1.5 52 64 70.5 86.7 90 106 122 1436 107 124 145 168
M16 UNF 1.5 69 83 935 1125 120 138 | 162.6 187 140 158 | 189.7 214.1
M18 UNF 1.5 100 117 136 158.5 177 199 | 239.8 269.6 202 231 | 273.7 313
M20 UNF 1.5 132 150 | 178.9 203.3 206 242 | 279.1 327.9 246 289 | 333.3 391.6

Use the above torques when special torque is not given.
NOTE: These values apply to fasteners as received from supplier, dry, or when lubricated with normal engine oil. They do

not apply if extreme pressure lubricants are used.

-23 .




	Page 1
	Page 2
	Page 3
	Page 4
	Page 5
	Page 6
	Page 7
	Page 8
	Page 9
	Page 10
	Page 11

